[bookmark: _GoBack]SUPPLEMENTAL ITEM S1. XRF BULK ROCK CHEMICAL ANALYSES
	Sample
	SiO2
	TiO2
	Al2O3
	Fe2O3
	MnO
	MgO
	CaO
	Na2O
	K2O
	P2O5
	LOI Tiegel
	Sum

	
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)
	(%)

	#01A
	68.5
	0.450
	15.7
	3.00
	0.031
	1.00
	0.71
	4.35
	3.91
	0.221
	1.84
	99.70

	#01B
	80.5
	0.364
	7.9
	3.35
	0.038
	1.36
	1.04
	0.16
	2.14
	0.215
	2.62
	99.61

	#23B
	59.1
	0.794
	18.2
	8.19
	0.108
	3.16
	0.65
	2.52
	3.67
	0.152
	2.68
	99.28

	
	Ba
	Cr
	Ga
	Nb
	Ni
	Rb
	Sr
	V
	Y
	Zn
	Zr
	

	
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	(ppm)
	

	#01A
	922
	23
	19
	14
	<10
	123
	94
	37
	42
	27
	202
	

	#01B
	385
	458
	12
	<10
	19
	85
	165
	609
	54
	51
	88
	

	#23B
	2697
	98
	22
	13
	32
	121
	72
	124
	33
	123
	138
	



SUPPLEMENTAL ITEM S2. ANALYTICAL DATA OF Rb/Sr GEOCHRONOLOGY
	Sample no.
	Material
	Rb
(ppm)
	Sr
(ppm)
	87Rb/86Sr
	87Sr/86Sr
	87Sr/86Sr 2σm (%)

	Analysis no.
	
	
	
	
	
	

	
	
	
	
	
	
	

	#01A (disequilibria; maximum age[footnoteRef:1]* = 44.0 ± 0.74 Ma) [1: * max. age refers to the maximum age for the end of deformation.] 


	PS2840
	wm 125-90 µm
	209
	61.5
	9.86
	0.725047
	0.0018

	PS2838
	apatite
	5.88
	2410
	0.00706
	0.718988
	0.0011

	PS2839
	feldspar
	9.33
	82.5
	0.328
	0.718093
	0.0025

	PS2840
	wm 125-90 µm
	209
	61.5
	9.86
	0.725047
	0.0018

	PS2841
	wm 355-250 µm
	307
	26.7
	33.3
	0.748662
	0.0016

	PS2842
	wm 500-355 µm
	306
	30.9
	28.8
	0.744595
	0.0022

	
	
	
	
	
	
	

	#01F (disequilibria; maximum age* = 54.3 ± 1.1 Ma)

	PS2825
	feldspar
	2.9
	65.1
	0.129
	0.713050
	0.0027

	PS2826
	wm 355-250 µm
	347
	218
	4.60
	0.716726
	0.0018

	PS2827
	wm 500-355 µm
	350
	213
	4.75
	0.716893
	0.0020

	PS2828
	wm 125-90 µm
	296
	175
	4.90
	0.716674
	0.0022

	PS2829
	wm 250-125 µm
	331
	203
	4.73
	0.716662
	0.0014

	PS2830
	apatite
	0.48
	1652
	0.00085
	0.712138
	0.0013

	PS2831
	titanite
	1.43
	66.7
	0.062
	0.710473
	0.0010

	
	
	
	
	
	
	

	#02 (disequilibria; maximum age* = 78.9 ± 1.8 Ma)

	PS2832
	feldspar
	13.6
	30.6
	1.29
	0.730217
	0.0014

	PS2833
	wm 125-90 µm
	299
	158
	5.49
	0.734855
	0.0018

	PS2834
	wm 500-355 µm
	355
	166
	6.20
	0.736391
	0.0012

	PS2835
	apatite
	1.89
	1479
	0.0037
	0.728496
	0.0023

	PS2836
	wm 355-250 µm
	364
	170
	6.22
	0.736267
	0.0012

	PS2837
	wm 250-125 µm
	360
	172
	6.06
	0.735831
	0.0016

	
	
	
	
	
	
	

	#23B (disequilibria; 184 ± 71 Ma)

	PS2819
	wm 500-355 µm
	359
	69.9
	14.9
	0.766369
	0.0018

	PS2820
	wm 250-125 µm
	338
	57.9
	17.0
	0.765286
	0.0015

	PS2821
	feldspar
	9.67
	45.6
	0.615
	0.726840
	0.0014

	PS2822
	apatite
	8.74
	1602
	0.0158
	0.719260
	0.0015

	PS2823
	wm 355-250 µm
	352
	62
	16.5
	0.772152
	0.0022

	PS2824
	wm 125-90 µm
	318
	52.4
	17.7
	0.758682
	0.0020

	
	
	
	
	
	
	

	#13 (48.9 ± 0.9 Ma)

	PS3130
	white leach residue
	4.09
	0.77
	15.4
	0.721748
	0.0014

	PS3131
	wm 125-90 µm
	333
	16.5
	58.5
	0.7507
	0.0009

	PS3132
	wm 160-125 µm
	348
	15.9
	63.7
	0.754162
	0.0022

	PS3133
	cc-wr-1
	3.07
	116
	0.0764
	0.710336
	0.002

	PS3136
	wm 90-63 µm
	335
	17.2
	56.7
	0.749142
	0.0016

	PS3137
	cc-wr-2
	3.68
	157
	0.0677
	0.710694
	0.0017

	PS3139
	wm >160 µm
	341
	14.9
	66.7
	0.756282
	0.0026



